
 

 

Vial and carton labels for JCOVDEN with Health Canada approved English and French 
labelling 
 
Vial Label 
 

 
 
 

[QR code] 
 

PrJCOVDENTM 

Ad26.COV2-S [recombinant] 
IM injection 
 
5 doses of 0.5 mL 
Preservative free. 
Directions for use: see insert. 
Store frozen at -25°C to -15°C.  
Discard date and time: _________ 
 
DIN 02513153 
Janssen Inc., M3C 1L9 
 
Lot 
EXP. 
 

[Code QR] 
 
PrJCOVDENTM 

Ad26.COV2-S [recombinant] 
Injection IM 
 
5 doses de 0,5 mL 
Sans agent de conservation. 
Directions pour utilisation : voir le feuillet 
Conserve congelée entre -25°C et -15°C 
Date et heure de la mise au rebut : __________ 
 
DIN 02513153 
Janssen Inc., M3C 1L9 
 
Lot 
EXP. 
 

 
 



 

 

Carton Label 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 

 
10 multidose vials / flacons multidose   DIN 02513153 
PrJCOVDENTM 

COVID-19 Vaccine / Vaccin contre la COVID-19 
(Ad26.COV2-S [recombinant]) 
Suspension for intramuscular injection / Suspension pour injection intramusculaire 
 
Each vial contains 5 doses of 0.5 mL 
(5 x 1010 virus particles / 0.5 mL) 
 
Chaque flacon contient 5 doses de 0,5 mL 
(5 x 1010 particules virales / 0,5 mL) 
 
Store at -25°C to -15°C (printed expiry on carton) or 2°C to 8°C (see package leaflet for expiry). After first use, hold at 2°C to 8°C for up to 
6 hours or at room temperature for up to 3 hours. DO NOT REFREEZE. Store vial in the original carton to protect from light. 
 
Conserver entre -25 et -15°C (date de préemption imprimée sur la boîte) ou entre 2 et 8°C (voir le feuillet pour la péremption). Après la 
première utilisation, garder entre 2 et 8°C pendant une période maximale de 6 heures ou à température ambiante pendant une période 
maximale de 3 heures. NE PAS RECONGELER. Conserver le flacon dans la boîte d’origine pour le protéger de la lumière. 
 
Dosage and administration: see package leaflet. For questions, concerns, or the Product Monograph go to www.janssen.com/canada 
 
Posologie et administration : voir le feuillet. Pour toute question ou préoccupation, ou pour la monographie, consulter : 
www.janssen.com/canada 
 
Record expiry date when stored at 2°C to 8°C below / Consigner la date de préemption lorsque le vaccine est conserve entre 2 et 8°C ci-
dessous : 
_________________________ 
 
Lot: 
EXP: 
 
JANSSEN Inc. 
19 Green Belt Drive 
Toronto, Ontario M3C 1L9 
 
2021 JANSSEN Inc. 
 
 



 

 

All trademarks used under license 
NOT FOR DISTRIBUTION OUTSIDE OF CANADA 
Marques de commerce utilisées sous licence. 
NE PAS DISTRIBUER HORS DU CANADA 
 
Non-medicinal ingredients: 2-hydroxypropyl-β-cyclodextrin (HBCD), citric acid monohydrate, ethanol, hydrochloric acid, polysorbate-80, 
sodium chloride, sodium hydroxide, trisodium citrate dihydrate, water for injection. Preservative free. 
 
Ingrédient non medicinaux : 2-hydroxypropyl-β-cyclodextrin (HBCD), acide citrique monohydraté, éthanol, acide chlorhydrique, polysorbate 
80, chlorure de sodium, hydroxyde de sodium, citrate trisodique dihydraté, eau pour préparations injectables. Sans agent de conservation. 
 
 


